BEND STONE GUARD BY HAND AND
KNEE TO FIT THE WHEEL WELL
BEFORE INSTALLING TO RUNNING BOARD

@

f=eiram
£
RS2
D X2
Dog:
Wha-1-F
- Z
Z 2.
HETe
L Fe &3
P % =X
) W
W) giay
240
ZSZox
a2
R =g L =t
o/
fl
/
. AN
/ \\\
LA\
.\\ \\- \\
' A
LAY A
A
N
NN \

Vi

WITH (2) 1/4° NUTS

SOUARE HEAD SCREW

SLIDE ONE 1/47¢5/8"
INTD EACH TRACK,

® ©

@

INSTALL END CAP TO BOARD

wWiTH 3/87 SELF TAPPING BOLT

.......

IN216
05/28/03

(=]
[+
<
o
@
>
o
01]
(1]
o
o
o
o
—
Z
w
o
o
>
o
|
M
o

HORIZONTAL BRACKET, SUPPORT, 3124

14 X 3/4 TEK SCREW

| I00LS REQUIRED; 5/15"I__llll. * tn‘lﬁm * 1/2° WRENCH * 5/16" NUT DRVER * 3/8° NUT DRMVER |

5/16=18 HEX WASHER HEAD NUT

FLAT BRACKET, FL74

FLAT BRACKET, FL73 D&P

10 5/16™ 3/4" BOLT

QLY. DESCRIPTION

RUNNING BOARD 1 DRWVER & ' PASSENGER 2 5/16° CuP NUT
T

LR L N

O
o e T w

QY. DESCRIPTION

———————

BEHIND THE CAB

N
z
2
=]
7]
0
o
s
8

@ LOCATE THE FIRST BED CROSS BRACE

BRACKET ASSEMBLY MOUNT TO BED
ASSEMBLE WITH 5/16" BOLTS AND NUT
CUP AND §14 SELF DRILLING SCREW

BRACKET ASSEMBLY e
.ASSEMBLE WITH 5/16° BOLTS - b S




